

# Testreport

**No. 40-60/14**

1.	Client and manufacturer	DORMA Deutschland GmbH DORMA Platz 1 D-58256 Ennepetal
2.	Description of test item	DORMA Horizontalschiebewand/ Horizontal sliding wall HSW EASY Safe 4000 mm x 2790 mm
3.	Test order / basis and result	Evidence of performance characteristics: <ul style="list-style-type: none"> <li>- Air permeability according to EN 1026/12207 <b>Class 2</b></li> <li>- Deflection class 1 according to EN 12211/12210 <b>Measurements see test report</b></li> <li>- Repeated pressure/suction class 1 according to EN 12211/12210 <b>± 200 Pa</b></li> <li>- Safety test class 1 according to EN 12211/12210 <b>± 600 Pa</b></li> <li>- Shock resistance according to EN 13049 <b>Class 5</b></li> </ul>
4.	Date of test	03. September 2014
5.	Testing location	PIV Prüfinstitut Schlösser und Beschläge Velbert D-42551 Velbert, Wallstr. 41
6.	Date of test report	24. November 2015  First issue: 16. September 2014
7.	Volume of test report	1 page cover 31 pages enclosures
8.	Additional condition regarding this test report	<ol style="list-style-type: none"> <li>1. Please, refer to our terms and conditions.</li> <li>2. The test results only refer to the tested specimen (No. 2). It is not allowed to modify or partially publish the test report.</li> </ol>

9. Signature  
  
 O. Troska, Dipl.-Ing. (FH)  
 Director of Institute



  
 G. Röhling, Dipl.-Ing. (FH)  
 Deputy Director of Institute